

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-11-01-07-02

Product: Laminate floor coverings „**BREEZE LINE, CHARM LINE, COURAGE LINE, TIME LINE, VANITY LINE, VITALITY LINE**“

Customer: ter Hürne GmbH & Co. KG
 Ramsdorfer Str. 5
 46354 Südlohn

Order: Determination of the thermal resistance according to EN 12667 / EN 14041

Test report: 279268/1

Test result:

Variants	Thermal resistance R	Declaration according to EN 14041
the above listed products	0,067 (m ² K)/W - 0,115 (m ² K)/W	0,067 (m ² K)/W - 0,115 (m ² K)/W*

* The standard criterion of $R \leq 0,15 \text{ (m}^2\text{K) / W}$ for the material suitability for installation at floor heating systems, which was defined by the German Federal Association Radiant Panel Heating, are fulfilled by the tested laminate floor coverings.

Dresden, 10.01.2011

Head of laboratory



Engineer in charge